



TEST REPORT

NUMBER: SZHJ11973702

APPLICANT: SORELLE - A DIVISION OF C & T
INTERNATIONAL, INC
46 WHELAN ROAD, EAST RUTHERFORD,
N.J. 07073 U.S.A

DATE: Aug 13, 2007

ATTN: GEORGE IVALDI

SAMPLE DESCRIPTION:

ONE (1) PIECE OF SUBMITTED SAMPLE SAID TO BE :

ITEM NAME : **DONDOLA WOODEN CRADLE.**
MODEL NO. : **85.**
SUPPLIER :
MODEL TYPE : **BASIC MODEL.**

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

<u>TESTED SAMPLES</u>	<u>STANDARD - U.S. CFR TITLE 16</u>	<u>RESULT</u>
COATINGS OF SUBMITTED	(CPSC REGULATIONS)	
SAMPLE	PART 1303 TOTAL LEAD CONTENT	PASS

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
SHENZHEN LTD.

BEN N.L. LIN
GENERAL MANAGER



TEST REPORT

NUMBER: SZHJ11973702

TESTS CONDUCTED

1 TOTAL LEAD (Pb) CONTENT IN COATINGS

AS PER U.S. CODE OF FEDERAL REGULATIONS TITLE 16 PART 1303, ACID DIGESTION METHOD WAS USED AND TOTAL LEAD CONTENT WAS DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

<u>TESTED COMPONENT</u>	<u>RESULT IN %</u>	<u>LIMIT</u>
(1)	0.002	0.060%
(2)	<0.001	0.060%

< = LESS THAN

TESTED COMPONENTS :

- (1) LACQUER WITH BROWN BASE COATING ON WOOD (FRAME, PANEL).
- (2) LACQUER ON FIBREBOARD (MATTRESS SUPPORT).

DATE SAMPLE RECEIVED : MAY 30, 2007

TESTING PERIOD : MAY 30, 2007 TO JUN 01, 2007

END OF REPORT